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ASK every patient at every visit: Do you
smoke or use tobacco?

-

Behavioral Support
Free/Low-Cost Resources
* Courage to Quit Group Therapy
* Order “Outpatient Consult to Tobacco Cessation”
* 100% covered by Medicare and Medicaid, other
insurances may require co-pay
¢ Includes free nicotine patches, gum and lozenges
* Telehealth group options four days a week
¢ |llinois Quit Line
* Free phone counseling (1-866-QUIT-YES)
* Free patches for uninsured or Medicaid patients
(with prescription — see Pharmacotherapy box)
* SmokeFreeTXT
* Free 6-8 week text program (to sign up, text QUIT
to 47848)
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Determine tobacco dependence
1) Average number of cig/day
2) Time to first cigarette in the morning
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Strongly ADVISE to quit — Connect
tobacco use to current illness, social and
economic costs, and/or impact on
children and other household members
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ASSESS: Are you willing to reduce or quit

smoking (now or within 3 months)?
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Adult Tobacco Cessation Screening and Management

Have you ever
smoked or
used tobacco?

Yes No

Yes f Prevent relapse \
* Congratulate progress
* How has stopping

tobacco helped you?
* Discuss benefits from
cessation and

K problems encounteredj

Indications for Lung Cancer Screening
USPSTF recommends a yearly low-dose CT for
patients aged 50-80 who
currently smoke, or quit < 15 years
and
have smoked > 20 pack-years
Discontinue if patient has limited life expectancy
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/ 1) ASSIST: Treat and refer
Pharmacotherapy (see following page)
* First-line: varenicline and/or combination
patch + short-acting NRT
* Second-line: bupropion or single NRT
AND
Behavioral support (see box above)
* Courage to Quit Group Therapy
¢ lllinois Quit Line

KText-based program through SmokeFreeTxy K

/ 2) ASSIST: S.T.A.R. Method \

* Set a quit date

* Tell family, friend, and coworkers

* Anticipate challenges to quitting,
like withdrawal symptoms

* Remove tobacco from
home/work etc., and before
quitting, avoid smoking in places
where you spend a lot of time
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/ 1) Enhance motivation to quit tobacco using the 5 Rs \

* What do you think the risk of continuing to smoke might be?

* Why might quitting be relevant to you?

* What are the rewards of stopping smoking?

* What roadblocks to quitting are there for you?

* Repeat motivational intervention every time patient visits
clinic setting and is unwilling to quit. Many people have to
make repeated attempts to quit

/

3) ARRANGE follow-up contact
* 15t contact: 1 week after quit date
« 2" contact: 4 weeks after quit date

2) Share information and plan to discuss again

* Ask if you can share information about treatment options,
including ones that can be started before quitting

K. Make a plan with patient to talk about quitting at future visit

~
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General
Info

Dosing &
Ordering

Directions

Side Effects

Nicotine Replacement Therapy (combination patch + short-acting recommended)

Patch

Long-acting; Simplest
NRT to use; constant
relief from withdrawal
for 24 hours; high
compliance rate;
available OTC

> 10 cig/day and weight
> 45 kg, start with
highest dose (21 mg/day)
for 6 weeks, then 14
mg/day for 2 weeks, and
finish with 7 mg/day for
2 weeks

< 10 cig/day or weight <
45 kg, start with medium
dose (14 mg/day) for 6
weeks, then 7 mg/day
for 2 weeks

For 30 day supply: order
1 patch/day for 6 weeks
(quantity 42), then 1
patch/day for 2 weeks
(quantity 14)

Apply 1 patch each
morning; rotate the site
daily to avoid irritation.
Smoking cessation rates
are similar whether
patch is left on for 24 hr
or taken off at night.

Skin irritation, sleep
problems.

Gum

Most commonly used
short-acting NRT;
available OTC in several
flavors; releases nicotine
absorbed through oral
mucosa

1st cigarette < 30 min
after waking: 4 mg dose

1st cigarette >30 min
after waking: 2 mg dose

Weeks 1-6: 1 piece every
1-2 hrs prn cravings
Weeks 7-9: 1 piece every
2-4 hrs prn cravings
Weeks 10-12: 1 piece
every 4-8 hrs prn
cravings

Max 24 pieces/day

For 30 day supply: order
24 pieces/day for 30
days (quantity 720)
unless patient says they
use fewer

“Chew and park” -- chew
until nicotine taste
appears, then “park”
gum in buccal mucosa
until taste disappears.

Mouth irritation,
hiccups, heartburn,
nausea.

Lozenge

Short-acting. Similar
pharmacokinetics to
nicotine gum. Available
OTC. Easier to use
correctly than gum.

1st cigarette < 30 min
after waking: 4 mg dose

15t cigarette >30 min
after waking: 2 mg dose

Weeks 1-6: 1 every 1-2
hrs prn cravings

Weeks 7-9: 1 every 2-4
hrs prn cravings

Weeks 10-12: 1 every 4-8
hrs prn cravings

Max 5 every 6 hours or
20/day.

For 30 day supply: order
20 pieces/day for 30
days (quantity 600)
unless patient says they
use fewer

Place lozenge in buccal
mucosa and let it
dissolve slowly.

Mouth irritation,
hiccups, heartburn,
nausea.

Inhaler

Short-acting. Consist of a
mouth piece and
nicotine-containing
cartridge. Addresses
behavioral and sensory
aspects of smoking.
Pharmacokinetics similar
to gum. Requires
prescription.

10 mg cartridge delivers
4 mg of nicotine

6-16 cartridges per day
for 6-12 weeks.
Gradually reduce dose
over next 6-12 weeks.
Typical administration is
for 12 weeks.

Max 16 cartridges/day

For 30 day supply: order
16 cartridges/day for 30
days (quantity 480)
unless patient says they
use fewer

Inhale through device,
nicotine vapor is
released and deposited
in oropharynx, absorbed
through oral mucosa.

Mouth and throat
irritation, cough.

Nasal Spray

Short-acting. Delivers
an aqueous solution of
nicotine to nasal
mucosa. Requires
prescription. Side
effects are less
tolerated.

1-2 sprays/hour for 3
months

Max 10 sprays/hour
and 80 sprays/day

Nasal discomfort,
throat irritation,
rhinitis, cough.

Varenicline (1t line)

a-4 B-2 receptor partial
agonist, blocks
rewarding effects of
nicotine, reduces
withdrawal symptoms

12-week starter pack
(0.5 mg/day for 3 days,
then 0.5 mg 2x/day for
4 days, then 1 mg bid)

Fixed Quit: quit 1 week
after starting drug;
Flexible Quit: quit
within 1 month;
Gradual Quit: reduce
smoking, quit within 3
months

Nausea and sleep
disorders. There used to
be concerns of
neuropsychiatric effects
and/or CV effects, but
those have been
disproved.

Bupropion SR (2" line)

Enhances CNS
noradrenergic and
dopaminergic release,
reduces withdrawal
symptoms

150 mg/day for 3-7 days,
then 2x/day for 12 weeks (if
not tolerated, keep at 150
mg/day)

Due to side effect of
insomnia, recommend first
dose in AM and second
dose 8 hours after

Insomnia, agitation, dry
mouth, and headache.
Contraindicated in patients
with seizure disorder
because it reduces seizure
threshold. This is a dose-
dependent response.



	Slide 1: Adult Tobacco Cessation Screening and Management
	Slide 2

